



# TEST REPORT

**TO: MDM PRODUCTS LLC**

**LAB NO: (6606) 339-7093**  
**DATE IN: DEC 06, 2006**  
**DATE OUT: DEC 12, 2006**  
**MOD. LOG IN: /**  
**TURN AROUND TIME: 5**  
**PAGE 1 OF 2**

**SAMPLE DESCRIPTION:**  
**MANUFACTURER:**  
**COUNTRY OF ORIGIN:**  
**COUNTRY OF DESTINATION:**  
**MODEL/STYLE:**  
**PO#:**  
**SKU#:**  
**COLOR:**  
**SAMPLE QUANTITY:**

PE SHEET (IPC FABRIC RECEIVED)  
 MDM PRODUCTS LLC  
 CHINA  
 USA  
 /  
 /  
 /  
 BEIGE/WHITE  
 1

**TEST REQUESTED:** Evaluation of the sample from the Viewpoint of Flammability Test. Only under CPAI-84 (floor material) as requested by the client.

**Comments:**

The submitted floor fabric was rated as PASS for the requirement of CPAI-84 floor material original & leached status) test.

The Test Result is Listed Below:

Test Sample	Test Method	Test Results
Floor Material	CPAI-84	Shortest Distance Between the Edge of the Hole in the Flattening Frame and the Damaged Area
<b>Original:</b>		
1.		37mm
2.		52mm
3.		51mm
4.		68mm
<b>Leached:</b>		
1.		61mm
2.		42mm
3.		30mm
4.		52mm
<b>Weathered:</b>		
1.		NR
2.		NR
3.		NR
4.		NR



**Requirement:**

The shortest distance between the edge of the hole in the flattening frame and the damaged area should not be less than 25mm.

**Note:**The test methods are specified by client.

**BUREAU VERITAS  
CONSUMER PRODUCTS SERVICE DIVISION SHANGHAI)**

RAON CHEN  
OPERATION MANAGER (HARDLINE DIVISION)